Maryland

Department of
1q 7 the Environment

Informational Meeting
on the
Surface Discharge Permit Renewal
for

Back River Wastewater Treatment Plant (WWTP)

(State Application No. 22-DP-0581, NPDES No. MD0021555)

Wednesday, November 8, 2023




MEETING AGENDA

>

>

>

>

Introduction: 5:30 pm - 5:40 pm
» Opening Statement & House Keeping

Presentations: 5:40 pm -6:30 pm
» Maryland Department of the Environment (MDE)
» City of Baltimore — Department of Public Works (DPW)

Q & A Session: 6:30 pm - 7:30 pm

Closing Statement & Adjourn: 7:30 pm



o
e PRESENTATION

Maryland Department of the Environment
(MDE)



% PURPOSE OF THE MEETING

Provide
information

>

Answer
questions

>

Back River WWTP
discharge permit
renewal application
(22-DP-0581)




PERMIT PROCESS FLOWCHART

Receive Application

Publish Notice ofAipplication Received

Hold Informational Meeting (if requested)

Develop Limits and Draft Permit
Publish Notice of Tentative Determination
Hold Public Hearing (if requested)

Public Hearing Comments

NO Substantive Comments If Substantive Comments are Received
Permit Is Issued Final Determination Published
Permit Issued

Judicial Review (if requested)



PERMIT RENEWAL STATUS (22-DP-0581)

ACTIVITY DATE

11/10/2021

Permit renewal application received (Latest revision received on 08/08/2023)

Notice of Application Received 08/16/2023
published in the newspaper “The Sun” 08/23/2023

Request for Informational Meeting

received from the public 08/30/2023
Notice of Informational Meeting 10/13/2023
published in the newspaper “The Sun” 10/20/2023

Informational Hearing held 11/08/2023




o o

() APPLICANT & FACILITY INFORMATION

Facility Name:
Applicant:

Mailing Address:

Brief Description:

Facility Location:

Back River WWTP
Mayor and City Council of Baltimore, City Hall
100 North Holliday Street, Baltimore, MD 21202

The WWTP is a tertiary Enhanced Nutrient Removal
(ENR) treatment system with a 180 MGD design
capacity and serves Baltimore City & Baltimore

County with a population of approximately 976,000. The
ENR upgrade was completed and made operational on
09/01/2017.

8201 Eastern Avenue, Baltimore, MD 21224



FACILITY & OUTFALL LOCATION

Approximate
distance between
Outfall 001A & 002A
is 4.58 miles.

Coedt
cte""‘

e

L



BACK RIVER WWTP PROCESS DESCRIPTION

BACK RIVER WWTP PROCESS FLOW DIAGRAM

Headworks

A HEADWORKS A i C‘I'I ATED SLUDGE D SECO E DENITRIFICATION F SAND G CHLORINATION /
iEDlM!NTATION CLARIFIERS FILTERS FILTER DECHLORINATION

v
prlmary Clarlflcatlon _wasTewATER é*zﬁr—qv—;W—g?@/ﬂ%/—wrQ \
! S sl | 1. T (N

Activated Sludge Reactors - RN

3
HOLDING l OVERFLOW Q cuvm BELT P suxce “ Eti.'\‘.?.?i"
A 4 i 'ANKS TR
S darv Clarificati i o -‘_ g.‘_.‘_
econdary Clarl Ication % SLUDGE
| L ESGSAMD R ESNON

g |_‘¢‘—
Te rt I a ry T I’e at m e n t 0O SYNAGRO ‘j DIGESTER SLUDGE

' N oioing Tank

A 4 M UNDERGROUND
DIGESTERS

Disinfection ' I | =
’ |\

S CENTRIFUGE

St
: F N
Re-aeration —
DISPOSAL
=== SOLIDS STREAM u fghm&tmsk)
LIQUID STREAM
CENTRATE

4
Discharge




AERIAL VIEW: BACK RIVER WWTP &
OUTFALL OO1A

Outfall 001A
Lat: 39°17'58.8" N
Long: 76°29' 39.9" W




AERIAL VIEW: TRADEPOINT ATLANTIC &
OUTFALL O02A

+ 4 Lovel Point

(]
~ Outfall 002A w :
)

_—

)
"

e Lat: 39°13'39.25" N




T, RECEIVING STREAMS INFORMATION
Outfall OO0TA 002A
Name of Stream Back River Bear Creek
Type of Stream Tidal River Estuarine
Watershed b e e

Chesapeake Bay
Model Segment

Back River Oligohaline
(BACOH)

Patapsco River Mesohaline
(PATMH)

Stream Use
Designation

Use Il
(Non-shellfish harvesting):
Water protected for estuary
and marine aquatic life

Use Il
(Non-shellfish harvesting):
Water protected for estuary
and marine aquatic life




Flow (MGD)

FLOW: MONTHLY AVERAGE DISCHARGE
FOR COMBINED 180 MGD AT OUTFALL OO1A & 002A
(05/2018 - 07/2023)

Outfall OO1A

e Combined Monthly Avg.

— = -Design Capacity (MGD)
200

Outfall 002A
= = -001A Permitted Capacity (MGD)

— = -002A Permitted Capacity (MGD)

e e e e e e e e mm — = — —  _ Design Capacity:180 MGD_ _ _ _ _
150 -

Permitted Capacity 0O01A: 130 MGD

Month/Year

100 -
Permitted Capacity 002A: 50 MGD
B0 f e ————————————————
o r °r+ 1+ T 1T ‘T ‘"1™ — " *"1T — "1 "1/ "1 —"*71T —~"7T1/""7T1/]]77 71T/ 'TvYTYT"— 71T —""7T1T/—/—/—T17YTY//— T/ 1T/ 17/ T/ T 7T/ T /7171 /1
O 0O W O O 0o 0O 0O 0O 0O O O O O O O ¥ ¥ K &¥ {¥§ ”K N N N N N N ™M M M ™
o R O O A O S B B GO U B I
— C — III_III — — —_—
T3 8638588338 5573538382338 558373 535587353
> w z o = S w z 8 s s P @z =2 3 w Z n 335”2 nzn 3 s °



FACILITY PERFORMANCE
SUMMARY

May 2018 - July 2023



7 EFFLUENT PARAMETERS & WATER QUALITY CRITERIA

. Concentration . . .
Pollutant Location Limit Loading Rate Limit Regulatory Rationale
00TA Weekly: 15 mg/! Weekly: 16,000 Ib/day
Monthly: 10 mg/! Monthly: 11,000 Ib/day
Biological 40 CFR §133.102,
o Summer Summer
xygen Weekly: 30 mg/I Weekly: 12,520 Ib/day COMAR 26.08.02.03-3C(8),
Demand Monthly: 20 mg/I Monthly: 8,340 Ib/day COMAR 26.08.04.04C(1) &
(BOD.) O02A i :
S Winter Winter COMAR 26.08.01.01B(80)
Weekly: 45 mg/ Weekly: 18,770 lb/day
Monthly: 30 mg/I Monthly: 12,520 lb/day
_ Weekly: 16,000 Ib/day
001A ekl ;1%29//” Monthly: 11,000 Ib/day 40 CFR §133102,
y- 2 mg All-Year: 3,959,228 Ib/year COMAR 26.08.02.03-3C(5),
Total
COMAR 26.08.02.03-3A(5),
Suspended Weekly: 45 mg/l Weekly: 18,770 Ib/day )
. 002A y Monthly: 12,520 lb/day COMAR 26.08.04.04C(1),
Solids Monthly: 30 mg/! All-Year: 4,589,026 Ib/year
(TSS) F oSS Y COMAR 26.08.01.01B(80),
Facility 40 CFR§133.102 - §133.105 &

N/A 8,548,254 Ib/year

(CB TMDL) The Chesapeake Bay TMDL



o
U

EFFLUENT PARAMETERS & WATER QUALITY CRITERIA (Cont'd)

Pollutant

Total
Ammonia
(NH3)

Total
Nitrogen
(TN)

Location

OO01A

002A

OO01A
002A

Facility
(CB TMDL)

Concentration
Limit

Summer
Weekly: 3.0 mg/l
Monthly: 2.0 mg/I

Winter
Monthly: 51 mg/!

Summer
Weekly: 3.0 mg/I
Monthly: 2.0 mg/I

Winter
Monthly: 51 mg/!

N/A

N/A

N/A

Loading Rate Limit

Summer
Weekly: 3,300 lb/day
Monthly: 2,200 lb/day

Winter
Monthly: 5,529 Ib/day

Summer
Weekly: 1,250 |b/day
Monthly: 830 Ib/day

Winter
Monthly: 2,130 lb/day

Summer: 99,782 Ib/month
All-Year: 1,582,055 lb/year

Summer: 230,294 Ib/season
All-Year: 610,748 Ib/year

2,192,800 Ib/year

Regulatory Rationale

COMAR 26.08.02.03-2],

COMAR 26.08.02.03-2K ,

COMAR 26.08.02.05C &
COMAR 26.08.02.05D

40 CFR §130.7,
COMAR 26.08.02.04,
COMAR 26.08.03.01C(3),
COMAR 26.08.04.04C,
Back River TMDL,
Baltimore Harbor TMDL &
Chesapeake Bay TMDL



o
U

EFFLUENT PARAMETERS & WATER QUALITY CRITERIA (Cont'd)

Pollutant

Total
Phosphorus
(TP)

Location

OO01A

002A

Facility
(CB TMDL)

Concentration
Limit

Weekly: 0.30 mg/!
Monthly: 0.20 mg/I

Weekly: 0.30 mg/!
Monthly: 0.20 mg/I

N/A

Loading Rate Limit

Weekly: 330 Ib/day
Monthly: 220 Ib/day
Summer: 6,652 Ib/month
All-Year: 79,277 lb/year

Weekly: 125 Ib/day
Monthly: 83 Ib/day
Summer: 15,353 Ib/season
All-Year: 30,363 Ib/year

109,600 lb/year

Regulatory Rationale

40 CFR 8§130.7,
COMAR 26.08.02.04,
COMAR 26.08.03.01C(3),
COMAR 26.08.04.04C,
Back River TMDL,
Baltimore Harbor TMDL &
Chesapeake Bay TMDL



@ EFFLUENT PARAMETERS & WATER QUALITY CRITERIA (Cont'd)

\7

Pollutant

E. Coli

pH

Dissolved Oxygen
(DO)

Location

OO01A

002A

OO01A

002A

OO01A

002A

Concentration Limit

Max: 126 MPN /100ml

Max: 8.5 SU

Min: 6.5 SU

All-Year Min: 5.0 mg/l anytime

2/1-5/31 Min: 6.0 mg/l weekly avg.

Regulatory Rationale

COMAR 26.08.02.03-3A(1)

COMAR 26.08.02.03-3C(4) &
COMAR 26.08.02.03-3A(4)

COMAR 26.08.02.03-3C(8) &
COMAR 26.08.02.08



% EFFLUENT PARAMETERS & WATER QUALITY CRITERIA (Cont'd)

. Concentration Waste Load .
Pollutant Location . . . Regulatory Rationale
Limit Allocation (WLA) g y
COMAR 26.08.02.03-2G(1),
. COMAR 26.08.02.05C,
Total Residual COMAR 26.08.02.05D
Chlorine 001A 0.011 mg/I N/A RS
(TRC) COMAR 26.08.03.06C(5),
COMAR 26.08.03.06D,
COMAR 26.08.03.06F
Polychlorinated OO1A 48.5 g/year ,
Biphenyls N/A Back River TMDL
(tPCBS) 002A 18.66 g/year Baltimore Harbor TMDL
Whole Effluent TUa < 1.00
Toxicity 001A N/A COMAR 26.08.03.07

(WET) TUc <1.02



o o

EFFLUENT LIMIT EXCEEDANCE SUMMARY

() (5/2018 - 7/2023)
Pollutant | Location =~ 2018 2019 2020 2021 2022 202
O01A 0 5 0 16 7 0
002A 0 0 0 0 O O
BOD, Facility N/A N/A N/A N/A N/A N/A
Total o 5 o 16 7 o
001A 0 0 : o5 . 0
002A 0 O 0 5 1 0
=g | o : : : : :
Total (0] 0 1 30 13 o)
O01A 0 0 O 8 O O
Total 002A 0 0 0 4 0 0
@ Facility N/A N/A N/A N/A N/A N/A
Total o o o 12 o o



@

EFFLUENT LIMIT EXCEEDANCE SUMMARY (Cont'd)

(5/2018 - 7/2023)

. 2018 2023
Pollutant = Location = " . 2019 2020 2021 2022 ah=7/30
001A 3 1 3 7 ! 0
002A 0 0 0 0 0 0
N Facility
(CBTMDL) 0 0 © 1 © 0

001A 0 4 3 34 22 0
002A 1 4 1 32 18 1
L1 Facility
B IMOL) 0 0 0 1 1 0
001A 1 0 0 1 0 0
E.Coli 002A 0 1 0 2 0 0




oo EFFLUENT LIMIT EXCEEDANCE SUMMARY (Cont'd)

Y= (5/2018 - 7/2023)
. 2018 2023
Pollutant Location (5/31-12/31) 2019 2020 2021 2022 N - 773
001A 0 0 0 0 1 0
002A 0 0 0 0 1 0
pH
Facility N/A N/A N/A N/A N/A N/A
Total (0] (0] (0] (0] 2 (0]
001A 0 0 0 0 0 0
002A 0 0 0 0 0 0
DO
Facility N/A N/A N/A N/A N/A N/A
Total (0] (0] (0] (0] (0] (0]

WET Total 1 1 2 2 (0] (0]



REFERENCES FOR FACILITY
PERFORMANCE



Monthly Avg. Conc. (mg/l)

60 -

50 A

40 -

30 -

20 A

10 -

o)

o R 0 0 0 8 R e

S.20

BOD.: MONTHLY AVERAGE CONCENTRATION (mg/l)

oo OUTFALL 0O1A (130 MGD)
e (05/2018 - 07/2023)
— = Monthly Conc. Limit (mg/l) ¢ Monthly Avg. Conc. (mg/l)

€| June 2019: 56 mg/l

Monthly Avg. Limit: 10 mg/I ¢ 4

SO0 e oo®® ©

. o 0
0000999040 0000 400%0000 000000%7 %" 400

\%\%\@\@\q@\q\o)@\@,bo,b,L,vo,lp,bowrp\\\)f»ww;{}r{}\\ fﬂfﬂ’\\fﬂ’fiﬁ”ﬁ\{ﬁ’\fﬁ’

Month/Year



Monthly Avg. Conc. (mg/I)

BOD:: MONTHLY AVERAGE CONCENTRATION (mg/l)

o OUTFALL 002A (50 MGD)
et (05/2018 - 07/2023)
= = Monthly Conc. Limit, Summer (mg/l) = = Monthly Conc. Limit, Winter (mg/l)
¢ Monthly Avg. Conc., Summer (mg/l) A Monthly Avg. Conc.Winter (mg/l)
35
Winter Limit: 30 mg/I
30 | o= - = - - - - - - - - —————— - - -
25
20 | e e Summer Limit: 20 mg/l _ _ oGS FERESESES
15 A A
10
A
*%e AT A A A

° 4 ** A

00%000000MANGG0000APANNAGO0 0022 o A ®e0000a 2 heee

o)

/
<
)
<

\‘b\%\‘b\‘b\")\o’\o’\q@@@oq,oor],oor&\ <V ’Lq,q,

> < N L %o Q 5y <&

R S G E B
Month/Year

P A D DD DD DD D



Monthly Avg. LR (Ib/day)

BOD.: MONTHLY AVERAGE LOADING RATE (Ib/day)

e OUTFALL 001A (130 MGD)
e (05/2018 - 07/2023)
mmm Monthly Avg. LR (Ib/day) — = Monthly LR Limit (Ib/day)
60000

June 2019: 54,761 Ib/day

50000

40000

30000

20000

o
\‘b\q’\‘b\‘b\q\q\o)\q@\o)q,orporﬁ N
& v A
R M AR RO N e‘&Q e° 67’ v“'b w‘@ 5‘) %“Q <° s”’° é‘"’ é@* ”‘) ‘o"’Q & 5’*’0
Month/Year

i, f.'_f.'.ﬁ.'.I.'.I.'.I.] |H h Latllll. oo

V‘\’b “\IDA 6\)



Monthly Avg. LR. (Ib/day)

BOD:: MONTHLY AVERAGE LOADING RATE (Ib/day)
OUTFALL 002A (50 MGD)
(05/2018 - 07/2023)

14000

12000

10000

8000

6000

4000

2000

0]

mmm Monthly Avg. LR, Winter (Ib/day) mmm Monthly Avg. LR, Summer (Ib/day)
— — Monthly LR Limit, Summer (lb/day) — — Monthly LR Limit, Winter (Ib/day)

Winter Limit: 12,520 lb/day

@@@@eeee@@&&&&&&»%»»»»&&w&&&&&&ﬁ

R e e I iy

Month/Year



@ TSS: COMBINED ANNUAL LOADING RATE * (Ib/year)
OUTFALL OO1A & 002A (180 MGD)
(05/2018 - 07/2023)

| /

mmm TSS Annual Load Reported (Ib/yr)

9,000,000

= = Annual Maximum Limit (Ib/yr)

8,000,000

7,000,000

6,000,000

5,000,000

4,000,000

3,000,000

Annual Combined LR (Ib/yr)

2,000,000

1,000,000

407,655

0]

2018
* Per Chesapeake Bay TMDL

Annual Limit: 8,548,254 Ib/year

1,061,668

181,901

2019 2020

Year

2,698,764

503,231

2021 2022 2023
(01/31 - 07/31)



o TSS: ANNUAL MAX. LOADING RATE * (Ib/year)
_ OUTFALL 0O1A (130 MGD)
N (05/2018 - 07/2023)
mmmm TSS Annual Load Reported (Ib/yr) = = Annual Maximum Limit (Ib/year)
8,000,000
7,214,961
7,000,000
S 6,000,000
o
% 5000,000
2 Annual Limit: 3,959,228 Ib/year
T 4,000,000 | = e e e e e e e e e e e e e e e e e e e e e e = = = = = == -
< 3,000,000
2,293,599
2,000,000
974,552
1,000,000
336,561 - 452,286
0

2018 2019 2020 2021 2022 2023
* Based on Water Quality Modeling Year (051~ 07/31)



TSS: ANNUAL MAX. LOADING RATE * (Ib/year)

oo OUTFALL 002A (50 MGD)

\7

(05/2018 - 07/2023)

TSS Annual Load Reported (Ib/yr)

— — Annual Maximum Limit (Ib/year)

5,000,000

4500000 | @00 m e e s e s e e e e e s s e = s e = = = = e = == == = =

4,000,000

3,500,000

3,000,000

2,500,000

2,000,000

Annual Max LR (Ib/yr)

1,500,000

1,000,000

500,000

71,094 33,920
0

Annual Limit: 4,589,026 Ib/year

976,138

87,116

405,165
50,945

2018 2019

* Based on Water Quality Modeling

2020 2021

Year

2022 2023
(01/31 - 07/31)



Monthly Avg LR (Ib/day)

TSS: MONTHLY AVERAGE LOADING RATE (Ib/day)
OUTFALL 0O1A (130 MGD)
(05/2018 - 07/2023)

= Monthly Avg. LR (Ib/day) — = Monthly Avg. LR Limit (Ib/day)
60000
Feb 2021: 54,768 Ib/day [
50000
40000
30000
20000
Monthly Avg. LR. Limit: 11,000 Ib/day
10000 |&— — - - - S S S S S =S TS T =TT T T B B e
o miin_N - 8 ==l .-Ll
\%\%\%\%\0)\0)93@9,19,19,19 O 0 O D A DA D \fl,'v,{y'v'vw%'b'bq’}n

q,,q,,fp,'varv\,’v,'vrv,f»:» % A
“\’b /)0 (O® eo '5’0(\ V‘\’b t‘\’b /50 C)GQ eo §‘\’b “\fb />\> (OQQ eo4 '5,0(\ “\0« @Ib\x 5\) O)QQ eOA ;5’00 é\’b& V‘\/Ss ,50 6®Q éQ '5,0 “\’b “\/ﬁ /30



TSS: MONTHLY AVERAGE LOADING RATE (Ib/day)
OUTFALL 002A (50 MGD)
(05/2018 - 07/2023)

mmm Monthly Avg LR (Ib/day) — = Monthly Avg LR Limit (Ib/day)
14000

Monthly Avg. LR. Limit: 12,520 |Ib/day

12000
10000
8000

6000

Monthly Avg LR (Ib/day)

4000

2000

0 j_.'l'.—-'l'-—|—.'l—-'l'-—l'-—-'l'-—.'l'-—. : -'I'.J
A\%o\% ® @ o\qu{b RO 20 '19 vo ,19Qo xS q)’brp A\ofp Q\ A > I{}AWQQQW A ,{}9 %Aﬂoof{p
&69®e @@@"’69@&5 w‘*°¢’°5°@°e s?’é\&ﬁe@&s @"’@’069@&5’0&’@’06

Year



Monthly Avg. Conc. (mg/l)

50

45 -

40 -

35 A

30 -

25 -

20 A

15 -

10 -

5

o)

L S 3
V‘\’bﬂ /50 6®Q eo '5® V‘\ V‘\’b /50 %0 eo “\ @ 50 6®Q é ,)fb “\’b V‘\Ib\\ /5\) %e,Q eo '3’0

TSS: MONTHLY AVERAGE CONCENTRATION (mg/l)

oo OUTFALL 001A (130 MGD)
{7 (05/2018 - 07/2023)
=== Monthly Avg. Conc. Limit (mg/l) ¢ Monthly Avg Conc. (mg/l)
I_' March 2021: 43 mg/|
0“
*
2 0‘
Monthly Conc. Limit: 10 mg/I P *
""""""""""""""""""" O TTTTTTTTE T T T e T TTTTEEEETT
900000000000 0000000000000000000° * o0 2 2 2 2 PS
0000%%% 74,0

\%\%\%\%\Q\O)\OJ@\@@&@m&r&&éﬁfﬁ,’ﬁ,’ﬁfﬁfﬁfﬁ’ﬂ’fbfﬂfﬁfﬂfﬁfﬂ’fﬂ’fﬁ’

Month/Year



Monthly Avg. Conc. (mg/l)

TSS: MONTHLY AVERAGE CONCENTRATION (mg/l)

oo OUTFALL 002A (50 MGD)
{7 (05/2018 - 07/2023)
= =Monthly Avg Conc Limit (mg/) ¢ Monthly Avg Conc. (mg/l)
40
March 2021: 36 mg/!
35 *
Monthly Avg. Conc. Limit: 30 mg/! L 4
30 [ = - ————— - - —————————————
25 L 4
20 ¢
R ¢
15 *
*
10 ¢ X 2
2
** o %
5 0000000000000 0000000000000000900 2 22 4
. *e® ad

0 I sss——t. L IR X .

\%\%\fb\%\q\q\q,@@@,@ww,VO,LO,LOq}q} @@@&@fﬁﬁww’f’ff}"‘"‘t’

6?

R RO A RO o

A

N4 @’53 o O 9 08 P R 0

Year



TOTAL AMMONIA AS N: MONTHLY AVERAGE CONCENTRATION (mg/1)
OUTFALL 0O1A (130 MGD)

\ (05/2018 - 07/2023)
— = Monthly Conc. Limit, Summer (mg/l) — = Monthly Conc. Limit, Winter (mg/l)
¢ Monthly Avg. Conc., Summer (mg/l) A Monthly Avg. Conc.,Winter (mg/l)
6
Winter Limit: 5.1 mg/I
% R
£ A
g 4 June 2021:3.8 mg/I
o ’ .o, g
0
2
i A @ May 2021: 2.7 mg/!
% Summer Limit: 2.0 mg/I A A
A I e e e e R il K =--
b3
* AA A A A
e AL ¢ o o .
¢ A * A A L 4 4
‘o.AAA oo’o.oAAAAAA.0’00 AA *%e oy oATA A

0

”
>
”
”

2

PO RO DO D 0D PO RRDDDDDDDD DD DD DD DD

D 0T I R A AR s®° R R
Month/Year



Total Monthly Conc. (mg/l)

o TOTAL AMMONIA AS N: MONTHLY AVERAGE CONCENTRATION (mg/l)
OUTFALL 002A (50 MGD)
(05/2018 - 07/2023)

— = Monthly Conc. Limit, Summer (mg/l) — = Monthly Conc. Limit, Winter (mg/l)

7

¢ Monthly Avg. Conc., Summer (mg/l) A Monthly Avg. Conc.,Winter (mg/l)

Winter Limit: 5.1 mg/I

A ¢ June2021:43 mg/
4
‘[ May 2021: 3.2 mg/|
3 A A
2 e e oo _ _ Summerlimit:20mo/l o ____ A
A

1 * Ap Ap R A A

¢ A A o ¢ vee OO MRV ¢o
. X o0 SO0 ANANDAG Q%00 AA A e o* A ®
\‘b\‘b\%\‘b\o’\o’\o"@\o’\o’;&r@r@r@r&0’9\\\\’9'1"1"9"{)”9”9”1?”{)’5{/‘"{)’

R BRI M N SRR o B R M N SR S s fo’bfﬁerOW'b"ﬁ/‘\'o\'Q'xd'b%o
e\Sfoes@é\59es@é\&6@®e°6v“é~5%%@%\&59@&@@&5
Month/Year



Monthly Avg. LR (Ib/day)

TOTAL AMMONIA AS N: MONTHLY AVERAGE LOADING RATE (Ib/day)

@ OUTFALL OO01A (130 MGD)
$4 (05/2018 - 0'7/2023)
mmm Monthly Avg. LR, Summer (Ib/day) mmm Monthly Avg. LR, Winter (Ib/day)
— = Monthly LR Limit, Summer (lb/day) — = Monthly LR Limit, Winter (lb/day)
6000
--------- Winter Limit: 5,529 Ib/day ~ ~___ _ _ ~ ~ ~ -~ - T-TTT-TT== 7777
5000
4000
June 2021: 3,538 |Ib/day
3000
Summer Limit: 2,200 Ib/day
7201 o T . . i————_I--.H .
- ‘ | | | | | | |
IIII-.IIIlllllllll...llllllll IIII-IIIl- -lIIIIII
\‘b\‘b\‘b\‘b\@\o’\@\q\‘b@wrbw q,q'ff?rf,"r{}’
9 Y 0 A 0 &Q e° 6"’ v@ @ 5° 9@ e° & @ @ 6° e@‘? RO &‘ &

Month/Year



o o

)

L

OUTFALL 002A (50 MGD)
(05/2018 - 07/2023)

TOTAL AMMONIA AS N: MONTHLY AVERAGE LOADING RATE (Ib/day)

2500

2000

Q
o
o

Total Monthly LR (Ib/day)
o)
o
o

(0]
o
o

0]

N 2 . ‘ . ’ ; ¢ 4
@’DA »5\) QQQ 904 5’00 @’b‘ @’OA '5\) c,Q’Q e04 '5’00 “\’b‘ @r&s /3\) 9®Q eo‘\ ’5’2’0 “\’b‘ “\/53 50

mmm Monthly Avg. LR, Summer (Ib/day)
— = Monthly LR Limit, Summer (lb/day)

mmm Monthly Avg. LR, Winter (Ib/day)
— — Monthly LR Limit, Winter (Ib/day)

NG

g

~2

Ng

2

o

o

2

2

Winter Limit: 2,130 Ib/day

Summer Limit: 830 Ib/day

0 P D P

LS DD

Month/Year

v

[ M | -I.lIII--I-l ...I-IIII
bHooAb

0

U A A LN A G i I SR N
QOQO’D‘IDA\}QQ
ST S

eOA, s’bo @ro(’ VKD\Y 6\)\’



@ TOTAL NITROGEN: COMBINED ANNUAL LOADING RATE * (Ib/year)

YT

OUTFALL OO1A & 002A (180 MGD)
(05/2018 - 07/2023)

2,500,000
__ 2,000,000
R
Q
a4
- 1,500,000
©
()
£
0
£
8 1,000,000
©
o}

C
C
<

500,000

0

* Per Chesapeake Bay TMDL Year

m== TN Annual Load Reported (Ib/yr) = = Annual Maximum Limit (Ib/yr)

2,379,886
Annual Limit: 2,192,800 Ib/year

1,810,792

1,607,024 1,572,598

1,358,982

602,331

2018 2019 2020 2021 2022 2023
(O1/31 - 07/31)



fon o
N’

TOTAL NITROGEN: ANNUAL MAX. LOADING RATE * (Ib/year)
OUTFALL 0OITA (130 MGD)
(05/2018 - 07/2023)

2,500,000

2,000,000

1,500,000

1,000,000

Annual Max LR (Ib/yr)

500,000

0]

m== TN Annual Load Reported (Ib/yr) = ==Annual Maximum Limit (Ib/yr)

2,030,364

Annual Limit: 1,582,055 lb/year

1,576,237
1,252,316

1,220,602

1,144,743

538,459

2018 2019 2020 2021 2022 2023
* Per Back River TMDL Year (01/31 - 07/31)



@

TOTAL NITROGEN: ANNUAL MAX. LOADING RATE, ALL YEAR * (Ib/year)
OUTFALL 002A (50 MGD)
(05/2018 - 07/2023)

700,000

600,000

500,000

400,000

300,000

Annual Max LR (lb/yr)

200,000

100,000

0]

m== TN Annual Load Reported (Ib/yr) = ==Annual Maximum Limit (Ib/yr)

Annual Limit: 610,748 Ib/year

354,708 351,996 349,522

234,555

214,239

2018 2019 2020 2021 2022 2023
* Per Baltimore Harbor TMDL Year 01/31 - 07/31



S.21

TOTAL NITROGEN: ANNUAL MAX. LOADING RATE - SUMMER * (Ib/season)
% OUTFALL 002A (50 MGD)
(05/2018 - 07/2023)

mmm Seasonal Loading Rate, Summer (Ib/season) = =LR Limit, Summer (lb/season)
250000
Summer Limit: 230,294 Ib/season

= 200000 1 182,643
2 164,279
] 154,050
(2]
3§ 150000 -
o
-
©
& 100000 -
n
("]
(0]
0

50000 -

0 u

May - Oct 2018  May - Oct 2019  May-Oct2020 May - Oct2021  May - Oct 2022  May - July 2023

* Per Baltimore Harbor TMDL



Total Monthly. LR (Ib/month)

S.21
TOTAL NITROGEN: TOTAL MONTHLY LOADING RATE, SUMMER (Ib/month)
OUTFALL 001A (130 MGD)
(05/2018 - 07/2023)
mmm Total Monthly LR, Summer (Ib/month) — = LR Limit, Summer (Ib/month)
250000
"' June 2021: 203,420 Ib/month
200000 -
150000 -
Summer Limit:
99,782 Ib/month
100000 {f= f = = & = = s e b e - - - - - - B N N RElw.
50000 -
o_
-°—?'°3f'°-?-°—?-°—."-°-.\99.-@%8888885&@5@@&&?‘1&&&“@@&
5 = 4o > & £ 5 = 4 > L0 L 1L Ly o L 5 S e Y U R R
FRELAIEAESEEEAZER588382S888R38s8rE883

Month/Year




™~y

OTAL PHOSPHORUS: COMBINED ANNUAL LOADING RATE* (Ib/year)

OUTFALL OO1A & 002A (180 MGD)

(05/2018 - 07/2023)

200,000
180,000
160,000
140,000
120,000
100,000

80,000

60,000

Annual Combined LR (Ib/yr)

40,000
20,000

0

* Per Chesapeake Bay TMDL

m== TP Annual Load Reported (Ib/yr)

— = Annual Maximum Limit (Ib/yr)

2018

2019

2020

187,708

2021

Year

150,340

2022

2023
(01/31-07/31)



@

TOTAL PHOSPHORUS: ANNUAL MAX. LOADING RATE * (Ib/year)

OUTFALL OOI1A (130 MGD)

(05/2018 - 07/2023)

180,000

160,000

140,000

120,000

100,000

80,000

Annual Max LR (Ib/yr)

60,000

40,000

20,000

0

mwm TP Annual Load Reported (Ib/yr)

= = Annual Maximum Limit (Ib/year)

2018

* Per Back River TMDL

Annual Limit: 79,277 lb/year

2019

2020

159,884

2021

Year

132,198

2022

2023
(01/31-07/31)



s.21

TOTAL PHOSPHORUS: ANNUAL MAX. LOADING RATE, ALL-YEAR * (Ib/year)

Ao OUTFALL 002A (50 MGD)
i (05/2018 - 07/2023)
m== TP Annual Load Reported (Ib/yr) — — Annual Maximum Limit (Ib/year)
35,000

Annual Limit: 30,363 Ib/year

30,000

25,000

20,000

15,000

Annual Max LR (Ib/yr)

10,000

5,000

2018 2019 2020 2021 2022 2023

Year 01/31- 07/31

* Per Baltimore Harbor TMDL



TOTAL PHOSPHORUS: ANNUAL MAX. LOADING RATE - SUMMER * (Ib/season)
oo OUTFALL 002A (50 MGD)
=/ (05/2018 - 07/2023)

mmm Seasonal Loading Rate, Summer (lb/season) = = LR Limit, Summer (lb/season)
18000

16000 - Summer Limit: 15,353 |b/season

14000 -
12000 -
10000 -
8000 - 6,998

6,114
6000 -

Seasonal LR (Ib/season)

4000 - 3,335

2,759
2000 -

0 -

. I

May - Oct 2018 May - Oct 2019 May - Oct 2020 May - Oct 2021 May - Oct 2022 May - July 2023
* Per Baltimore Harbor TMDL




o o

)

L

TOTAL PHOSPHORUS: MONTHLY AVERAGE LOADING RATE (Ib/day)
OUTFALL 0OTA (130 MGD)
(05/2018 - 07/2023)

1400

1200

Monthly Avg. LR (Ib/day)
o [ o)
o) o S
s IS o

IN
o
o

200

0]

mmm Monthly Avg. LR (Ib/day)

— = Monthly LR Limit (Ib/day)

N

4@

2

4@

,\Q

Monthly Avg LR Limit: 220 Ib/day

P RP R PP

™ March 2022: 1,293 Ib/day

V‘\’SB '50 QOQ e 5’3 “\’0 “\ﬁ '\_.\) %Qa e '5’0 V‘\ @’58 »5\) 6®Q eo '5"0 “\’b V\’ﬁ ')0 %0 eo ~ V‘\’b @,5\ ,50 (OQQ eo 'Slb w“’b “\,ﬁ '5\)

Year



Total Monthly LR (Ib/day)

o TOTAL PHOSPHORUS: MONTHLY AVERAGE LOADING RATE (Ib/day)
, OUTFALL 002A (50 MGD)
4 (05/2018 - 07/2023)

mmm Monthly Avg LR (Ib/day) — = Monthly Avg LR Limit (Ib/day)

300

Feb 2022: 242 |b/day

250
200

150

100 Monthly Avg. LR Limit: 83 Ib/day

[0
(@)

: ks

\s'\% \Q:Q,\% 2 \o)\q\q\O)Q\o)\qqp © L © P '\\)q’,\Q'\q’,\ 'v’v\va'v’vq’y'b,{}a\{{}ofgo
03 ~ S é@ 6\0 N 2 eo o3 ‘K" V‘\qﬁ ~ 6cz,‘? eo 2 ‘x@ @’0 g “(b Q@ ~N geQ eo 2 “{b Qe N
Month/Year



Total Monthly LR (Ib/month)

)

L

TOTAL PHOSPHORUS: TOTAL MONTHLY LOADING RATE, SUMMER (Ib/month)

o o

OUTFALL OOTA (130 MGD)
(05/2018 - 07/2023)

18000

16000

14000

12000

10000

8000

6000

4000

2000

0

IR ARG I T AN é@' &ﬁ 5‘) 9?9 e° 6” e\q’ @6\ 5‘) 6? e°

mmm Total Monthly LR (Ib/month)

— = Total Monthly LR Limit, Summer (Ilb/month)

N

R

N

4@

{D

{b

,9

P

,\Q

49 0

Year

PR X




Monthly Avg. Conc. (mg/I)

TOTAL PHOSPHORUS : MONTHLY AVERAGE CONCENTRATION (mg/l)

oo OUTFALL 0O1A (130 MGD)
o (05/2018 - 07/2023)
— = Monthly Conc. Limit (mg/l) ¢ Monthly Avg. Conc. (mg/l)
1.6
4 &| March 2022:1.45 mg/|
12 -
2
1.0 -
2
0.8 - L 4
0.6 - P * ¢ o
2
0.4 - . .
Monthly Avg Conc. Limit: 0.2 mg/I 'S
02 000 — ——— 00— 00— — — — — — > - 0--00-———-0‘0-‘————;—‘—————0-—
1222222 R 2 JEER 2 22 2 2 2 2 2 2 K 2 R 2 70000000 000
0.0 : : —— —
\Q)\Q;,\%\%\O)\Q\Q@@\Qq/o,v,b,LO,I/O,LOq}q} ’9’9,’1}’1/% ’Q’flil”f)”f:’fﬂ’fﬁ”f’

NS N

& \4 N

Year



TOTAL PHOSPHORUS : MONTHLY AVERAGE CONCENTRATION (mg/l)

OUTFALL 002A (50 MGD)

W= (05/2018 - 07/2023)
— = Monthly Avg Conc Limit (mg/l) ¢ Monthly Avg Conc. (mg/l)
1.8
Feb 2022:1.57 /I
1.6 :’ ° e
1.4 2
= 12
[0)]
£
S 10
5
f 0.8 “‘
€ 06 * * o
b3 L 2 4
T 04 ¢
2 Monthly Avg. Conc. Limit: 0.2 mg/I . .
02 00— ——— 00— ¢ — — — — = = -0—-0—-0————0‘—;————’—‘—————-‘——
12222224 K 2 R 2 2 2 222 2 2 2 2R 2 R 2 4 *%0000000 000
0.0
AR e e P N e T S S s S S AV A A Sl A Sl { G L S L { e L S VI S
V‘\,b\\ ’5‘>\ %GQ eo\\ '50(\ @’b& @’OA ’5\) 6®Q eOA /5’00 V‘\é “\fbﬂ /5\)\ CQQQ éo4 /)Q(\ “\’& @'b* ’5\)\ (QQ;Q eo\\ '50(\ “\é @Ib% 5\)\ 90Q eO4 ,5®(\ “\’b‘ @’0\8 5\)\

Month/Year




Monthly Avg. (MPN /100 ml)

E. Coli: MONTHLY AVERAGE (MPN/100 ml)
OUTFALL OOI1A (130 MGD)
(05/2018 - 07/2023)

= = Maximum Limit ¢ Monthly Avg.

160

@/ Sept 2018:146 MPN/100m! € April 2021:152 MPN/100m

140
120 Monthly Limit: 126 MPN/100 ml *
100
80 ¢
60

. L 4 L 4 .
40 “ . . 2 ¢ ¢

2 L IR L 2
20 +* . o0 e ¢ * * 0‘

¢ L R 4 P PN 4
o @ 4000004 o ¢ 00090 90440000
\Q’\‘?’\‘?’\Q’\"’\‘”\"’\"’\"’\"’f&ww°°°°\\\\\’Vﬁﬂ@ﬁ:ﬂ”:ﬁ”:@fﬁ'ﬁ"ﬂ’

oV

S > D> D ‘
PR - IR K NN

Month/year



Monthly Avg. (MPN /100 ml)

E. Coli: MONTHLY AVERAGE (MPN/100 ml)
OUTFALL 002A (50 MGD)
(05/2018 - 07/2023)

= = Maximum Limit

¢ Monthly Avg.

350
April 2021: 341 MPN/100 m|
300
250 @ March 2019: 242 MPN/100 ml
200
Oct 2021:138 MPN/100 m!

150 Monthly Limit: 126 MPN/100 ml /
100

50 2

PR e * o ** MR
0 0%0s 40044000% %007% 440 000 407000000000 0000d
RO AP e e G ST S S S S S S ) SR i A N G A L e N

“@A ’5‘\} o}’JQ eOA ’5"7’(\ v“’b‘ V@A '5°\ %eQ ‘\04 ’)"’0 é\,b«\ ‘!@A ’5‘\} 6®Q eOA '5’0(\ @ @'58 D %Q,Q 9 ’5’2’(\ R “\@A ,50\ 9Q,Q 9 ’5’2’0 “@‘ “\fzﬁ ,)o\

Month/year



PH (SU)

@ pH: MONTHLY AVERAGE (SU)
OUTFALL OO1A (130 MGD)

A (05/2018 - 07/2023)
= = Min Limit (SU) = = Max. Limit (SU) ¢ Min. pH (SU) A Max. pH (SU)
9
. Max Limit: 8.5
__________________________ A= mmmmmm— e ——— -
AN A A AA
81BN TAND AAAAA A A A A A AAA A
A ADAAN APANSANSANNATANAS A DAKE A A, B “ANNSASAMA
7.5 A
o . SN PRL A SN * % . ooA o,0 *¢
T *® o e 0,% ,00 ¢ ¢ o 0% % 0,06 o
gf * . ‘o,o L 20PN o %o, *® o %%, 0e
65 & = = - - - - - - - - - - —————————
Min Limit: 6.5
6 - W April 2021: 6.3 SU
55
5 T
*«%0«% Q«‘b E «")0«@ «°>0~°) ° o PP DD D DD DD DD DD DD D DD
@®59®e5®@@®59®e° @“\5&‘;05’0@@’0’596%50@@5cozeo,>fa“\’b®foq

Month/Year



pH: MONTHLY AVERAGE (SU)

PH (SU)

@’ OUTFALL 002A (50 MGD)
4 (05/2018 - 07/2023)

= = Min Limit (SU) = = Max. Limit (SU) ¢ Min.pHSU A Max. pH SU
e e ___ MaxLimit85 _ _ _ _a _ _ _ _ _ _ _ _ __ ____

A AA A A
L .VAY VAR VAV VAY A A A AA
ATAT ATA AAAAMQ AAPABAA AAAAAAAAAA AA AD, AAAA AAAAAAAAA f
1 ®ee® PR 244N 0,0 G000 Ao o, G00 0’ **
xS e veee *** o0 o eete®® AR L2 4 AN
o _ e et & _______ e —

Min Limit: 6.5 *
April 2021: 6.4 SU

,\Q’,\I‘b,\l‘b,\l‘?’\l"’,\I‘”,\I‘”,\;’,\I‘”,\I‘”wloqlzofvlofplog,lo O’v\'ﬁfﬁw\@’ﬁfﬂff}fﬂ"ﬂfﬂfﬂfﬁ’fﬂ’fﬁ”f’

V@,b‘\ ’5\) %@Q éo “\ @tb\s /5\) %Q,Q éc) sro “\’0 @'b

Month/Year



Monthly Avg. Concentration (mg/l)

12

@ DISSOLVED OXYGEN: MONTHLY AVERAGE (mg/l)
: OUTFALL O0O1A (130 MGD)
Nq= (05/2018 - 07/2023)
— = Seasonal Minimum Limit (mg/l) = = All-Year Limit (mg/)
A Seasonal Minimum, February-May (mg/l) ¢ All-Year Minimum (mg/)
A
A A A
3 *e * PO S A
e & . * * 14
°1 e.e? * o0 . . ¢ .
. *e * . ¢ * .
* *00
*® L R
L 2
T T T T T T T T T T T T T T T T T~ Vin Seasonal Limit 6 mgfl weeklyavg. . T~ T T~
T T T T T T T T T T T T T T T T T Min. All-Year Limit: 5 mg/i at any time
PR XX DD OO OPLLLLLO DDA DDDD DD D DD DD PP
& AR N R AR NN V@*\ A R \\O\\ R V@‘\ PSS A t‘{z} @roﬂ RO V@‘ V‘\'zﬁ ~

Month/Year



Monthly Avg. Concentration (mg/l)

12

DISSOLVED OXYGEN: MONTHLY AVERAGE (mg/l)
@ OUTFALL 002A (50 MGD)
=/ (05/2018 - 07/2023)
= = All-Year Limit (mg/l) = = Seasonal Minimum Limit (mg/l)
¢ All-Year Minimum (mg/l) A Seasonal Minimum, February - May (mg/l)
A A A A A
10 - VAN A . A
Y Y IN ¢ A APV R
A . . A *® s A
. o R . % *.. . A
V'S T34 * 0’ °
S0 Min. Seasonal Limit: 6 mg/l weekly avg.
———————————————————— M E.lez/e;rrirrﬁt:_s r;gﬁa?a;yam-e Tttt 0=

,\Q’,\‘b,\‘b,\‘b,\"’,\"’,\")\,\"’,\"’,\@q,oq,ogo\gorpowo@fﬁfﬁfﬁfﬁ\\:ﬁrﬂrﬂrﬁ&rﬁ&;{b;ﬁ:;{b;ﬁo

% A R Qo L A O A\ ’ < ’ KY (\' L \Y \)\' Q’ (\/ ' ’ N , KY & { \
(2 ’?) 6®Q eo ~o @0 V‘\'b o) 6®Q eo ,5@(\ @’0 “\’b\s 5\) @@Q eo ~o V‘\Ib @9 ) 6@ eo ~P @’b “\fb\\ '5\) QGQ eo ~P @’0 “\fﬁ ,5\)

Month/Year



fon ) WHOLE EFFLUENT TOXICITY (WET)
T OUTFALL OO1A

O The current permit, 15-DP-0581A, allocates the following effluent limits for
Whole Effluent Toxicity (WET) on a quarterly basis for Outfall OO1A:

I. Acute Toxicity: TU, <1.00
ii.Chronic Toxicity: TU, < 1.02

O Special Condition II.D of the current permit requires Back River WWTP to

perform guarterly definitive chronic testing on sheepshead minnow

(Cyprinodon variegatus) & mysid shrimp (Americamysis bahia).

O Results analyzed from September 2018 through June 2023.



E@ WHOLE EFFLUENT TOXICITY (WET)
T RESULTS SUMMARY

2018 2019 2020 2021 2022 2023

Q3 Q4 Q1 Q2 Q3 Q4 QI Q2 Q3 Q4 QI Q2 Q3 Q4 Ql Q2 Q3 Q4 Q1 Q2

ACUTE ToxICITY

Pass Vv v v v v v v v v v v v v v v v v v v

Fail v

CHRONIC ToXICITY

Pass v v v v v v v v v v v v v v v

Fail | v v v v v




tPCB: QUARTERLY REPORT SUBMISSION SUMMARY
(10/2018 - 06/2023)

2018 2019 2020 2021 2022 2023
Q4 QI Q2 Q3 Q4 QI Q2 Q3 Q4 QI Q2 Q3 Q4 Q Q2 Q3 Q4 Q1 Q2
0CA| v | v | v | v | Vv | Vv | v | Vv VY NR Vv Vv | v | v | Vv NR Vv v Vv
OA | v | v v | Vv | Vv | Vv | v | Vv YV NR VvV | Vv |Vv | v v I NR Vv NR|V

*NR = No Report Available




EPA ECHO WEBSITE
FOR COMPLIANCE INFORMATION

https://echo.epa.gov/facilities/facility-search?mediaSelected=cwa
Use NPDES number (MD0021555) and facility name to query the records.

e Y United States
\ Environmental Protection Search EPA.gov Q
\’ Agency

Environmental Topics Laws & Regulations Report a Violation About EPA

E c I I ‘ SearchOptions | AnalyzeTrends | FindEPACases | DataServices
Enforcement and Login ContactUs
Compliance History Online

Home » Facilities » Facility Search - Enforcement and Compliance Data

Facility Search — Enforcement and Compliance
Data

@view More Search Options

% Search Media Program
#a Geographic Location

5 Wastewater/Stormwater/Biosolids (CWA)
A Community

acility Characteristics
Permit Status x
@ vewnore o Effective, Expired, Administratively
) 3 Continued

Facility Name (Separate sty (s ) i

multiple names with a Contains Each Term v Permit Type

semicolon '}'} NPD - NPDES Individual Permit, GPC -
General Permit Covered Facility

i Results View
Facility ID Number

A ® interactive Map

, O e m
O EPARegistry D @ Program System ID



https://echo.epa.gov/facilities/facility-search?mediaSelected=cwa

CONTACT INFORMATION

Yen-Der Cheng, Chief
Municipal Surface Discharge Permits Division
Wastewater Pollution Prevention & Reclamation Program
Water and Science Administration
Maryland Department of the Environment
Email: yen-der.cheng@maryland.gov
Phone: 410-537-3363
Fax: 410-537-3163

Mahendra Chawla, Project Engineer
Municipal Surface Discharge Permits Division
Wastewater Pollution Prevention & Reclamation Program
Maryland Department of the Environment
Email: mahendra.chawla@maryland.gov
Phone: 410-537-3679



\7

QUESTIONS / COMMENTS




Y=

PRESENTATION
Baltimore City - DPW



- Back River WWTP
. Public Information
~ Meeting

ﬁ
November 8th, 2023

.1

‘ | DEPARTMENT OF
@" PUBLIC WORKS

<7

s aiacl L o e R - L D - =
R S



Background

Site Map

Process Flow Diagram
Plant Improvements

Questions

67



Back River Wastewater
Treatment Plant

+ Wastewater system serves a
population of about 1.3 million

» Service area of about 140 square
miles, including Baltimore City and
County

» Largest treatment plant in Maryland
(466-acre site)

» Rated to treat an average daily flow of
180 million gallons per day

Back River WWTP




BACK RIVER

LEGEND b ; / . ﬁ' CO-GENERATION MAINTENANCE ADMINISTRATION
e Memb W= T gl O » FACILITY FACILITY BUILDING

HEADYORKS

PRIMARY
SETTLING TAMKS
GRAVITY BELT
THICKENERS

ACTIVATED SLUDGE DENITRIFICATION CHLORINATION/ GRAVITY SLUDGE ACID PHASE REACTOR UNDERGROUND DIGESTERS MOBILE DEWATERING &
REACTORS FILTERS DECHLORINATION THICKENERS DISPOSAL

P
SECOMNDARY CLARIFIERS SAND FILTERS BACKWASH CLARIFIERS HOLDING TANKS ED?EESS-'F‘EARSED E::?Eg-lrrsg -ls—k:lﬁclf]optué SURGE TANK
DISSOLVED AIR RAPID SLUDGE HOLDING TANK SEPTAGE RECEIVING . SLUDGE STORAGE SOLAR PANEL
FLOTATION UNITS SERIRRLGE LOADING STATION (CENTRATE CLARIFIER) STATION LAGOONS ERE L OUT FALL-2 ARRAY



BACK RIVER WWTP PROCESS FIOW DIAGRAM

A HEADWORKS

EQUALIZATION
TANKS

B PRIMARY SETTLING
TANKS

COARSE SCREEN

AN — &
'WASTEWATER s—’ #

L - e |
[ E ] SLUDGE
THICKENERS

HOLDING | OVERFLOW Q GRAVITY BELT P surcGe BACKWASH
K ACID PHASE TANKS THICKENERS TANK CLARIFIERS
REACTOR 4 J
- BACKWASH
4-_— = WASTE
¢ + SLUDGE

L EGG SHAPED
DIGESTERS

M UNDERGROUND
DIGESTERS

DEEPWET INFLUENT FINE SCREEN GRIT
VRS REMDOVAL
S "
‘ S — _> —_ \h

MOBILE
DEWATERING DIGESTED SLUDGE
& DISPOSAL HOLDING TANK
LOOP # 26
(o] i N
-—
RAPID
T SLUDGE
DIGESTED SLUDGE S  CENTRIFUGES LOADING
3 STATION

G CHLORINATION /
DECHLORINATION

F SAND
FILTERS

D SECONDARY E DENITRIFICATION
FILTERS

C ACTIVATED SLUDGE
CLARIFIERS

REAC

Y
QTFALLQ
=

SYM
A

4 __r

DISSOLVED AIR
FLOTATION UNITS

A
- SEPTAGE
RECEIVING
STATION

—

HOLDING TANK

v

LIQUID STREAM (UNTREATED)
LIQUID STREAM (MIXED LIQUOR)

LIQUID STREAM (TREATED)
SOLIDS STREAM
CENTRATE

Ds
VIATRUCK

TO THE
LAGOONS

~—
HOLDING TANK

U (CENTRATE CLARIFIER)

DISPOSAL

W SLUDGE STORAGE
LAGOONS

Member of the SNC-Lavalin Group



Plant Improvements



Progress Status

Wastewater treatment plants’ performance
has been significantly improved over the
past year and a half.

DPW has made the following improvements:

o Ensured plant compliance—Back River
reached compliance in June of 2022

o Renewed focus on hiring and recruiting
new staff through an updated HR hiring
process.
Modernized and executed preventative
maintenance programs, including the
repair and rehabilitation of critical assets
DPW was able to return the solids
processing operations to full service and
alleviate the excess inventory.

Primary Settling Tank

72



Collaborative
Approach

In addition, DPW created the
Environmental Regulatory Compliance and
Safety (ERCS) division to ensure a
collaborative approach to compliance. This
first-ever team of multi-disciplined
professionals met daily to troubleshoot and
execute timely actions and solutions.

Across bureaus and divisions, DPW
leadership held all contractors and
consultants accountable for their roles and
responsibilities

Back River WWTP







	Informational Meeting�on the�Surface Discharge Permit Renewal�for�Back River Wastewater Treatment Plant (WWTP)�(State Application No. 22-DP-0581, NPDES No. MD0021555)
���Wednesday, November 8, 2023
	MEETING AGENDA
	Slide Number 3
	Slide Number 4
	PERMIT PROCESS FLOWCHART
	PERMIT RENEWAL STATUS (22-DP-0581) 
	APPLICANT & FACILITY INFORMATION
	FACILITY & OUTFALL LOCATION
	BACK RIVER WWTP PROCESS DESCRIPTION
	AERIAL VIEW: BACK RIVER WWTP & �OUTFALL 001A
	AERIAL VIEW: TRADEPOINT ATLANTIC & �OUTFALL 002A
	RECEIVING STREAMS INFORMATION
	FLOW: MONTHLY AVERAGE DISCHARGE �FOR COMBINED 180 MGD AT OUTFALL 001A & 002A (05/2018 - 07/2023)
	Slide Number 14
	EFFLUENT PARAMETERS & WATER QUALITY CRITERIA
	EFFLUENT PARAMETERS & WATER QUALITY CRITERIA (Cont’d) 
	EFFLUENT PARAMETERS & WATER QUALITY CRITERIA (Cont’d) 
	EFFLUENT PARAMETERS & WATER QUALITY CRITERIA (Cont’d) 
	EFFLUENT PARAMETERS & WATER QUALITY CRITERIA (Cont’d) 
	EFFLUENT LIMIT EXCEEDANCE SUMMARY �(5/2018 – 7/2023)
	EFFLUENT LIMIT EXCEEDANCE SUMMARY (Cont’d) �(5/2018 – 7/2023)
	EFFLUENT LIMIT EXCEEDANCE SUMMARY (Cont’d) �(5/2018 – 7/2023)
	Slide Number 23
	BOD5: MONTHLY AVERAGE CONCENTRATION (mg/l)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	BOD5: MONTHLY AVERAGE CONCENTRATION (mg/l)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	BOD5: MONTHLY AVERAGE LOADING RATE (lb/day)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	BOD5: MONTHLY AVERAGE LOADING RATE (lb/day)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	TSS: COMBINED ANNUAL LOADING RATE * (lb/year)�OUTFALL 001A & 002A (180 MGD)�(05/2018 - 07/2023)
	TSS: ANNUAL MAX. LOADING RATE * (lb/year)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	TSS: ANNUAL MAX. LOADING RATE * (lb/year)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	TSS: MONTHLY AVERAGE LOADING RATE (lb/day)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	TSS: MONTHLY AVERAGE LOADING RATE (lb/day)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	TSS: MONTHLY AVERAGE CONCENTRATION (mg/l)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	TSS: MONTHLY AVERAGE CONCENTRATION (mg/l)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	TOTAL AMMONIA AS N: MONTHLY AVERAGE CONCENTRATION (mg/l)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	TOTAL AMMONIA AS N: MONTHLY AVERAGE CONCENTRATION (mg/l)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	TOTAL AMMONIA AS N: MONTHLY AVERAGE LOADING RATE (lb/day)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	TOTAL AMMONIA AS N: MONTHLY AVERAGE LOADING RATE (lb/day)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	TOTAL NITROGEN: COMBINED ANNUAL LOADING RATE * (lb/year)�OUTFALL 001A & 002A (180 MGD)�(05/2018 - 07/2023)
	TOTAL NITROGEN: ANNUAL MAX. LOADING RATE * (lb/year)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	TOTAL NITROGEN: ANNUAL MAX. LOADING RATE, ALL YEAR * (lb/year)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	TOTAL NITROGEN: ANNUAL MAX. LOADING RATE – SUMMER * (lb/season)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	TOTAL NITROGEN: TOTAL MONTHLY LOADING RATE, SUMMER (lb/month)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	TOTAL PHOSPHORUS: COMBINED ANNUAL LOADING RATE* (lb/year)�OUTFALL 001A & 002A (180 MGD)�(05/2018 - 07/2023)
	TOTAL PHOSPHORUS: ANNUAL MAX. LOADING RATE * (lb/year)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	TOTAL PHOSPHORUS: ANNUAL MAX. LOADING RATE, ALL-YEAR * (lb/year)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	TOTAL PHOSPHORUS: ANNUAL MAX. LOADING RATE – SUMMER * (lb/season)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	TOTAL PHOSPHORUS: MONTHLY AVERAGE LOADING RATE (lb/day)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	TOTAL PHOSPHORUS: MONTHLY AVERAGE LOADING RATE (lb/day)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	TOTAL PHOSPHORUS: TOTAL MONTHLY LOADING RATE, SUMMER (lb/month)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	TOTAL PHOSPHORUS : MONTHLY AVERAGE CONCENTRATION (mg/l)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	TOTAL PHOSPHORUS : MONTHLY AVERAGE CONCENTRATION (mg/l)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	E. Coli: MONTHLY AVERAGE (MPN/100 ml)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	E. Coli: MONTHLY AVERAGE (MPN/100 ml)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	pH: MONTHLY AVERAGE (SU)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	pH: MONTHLY AVERAGE (SU)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	DISSOLVED OXYGEN: MONTHLY AVERAGE (mg/l)�OUTFALL 001A (130 MGD)�(05/2018 - 07/2023)
	DISSOLVED OXYGEN: MONTHLY AVERAGE (mg/l)�OUTFALL 002A (50 MGD)�(05/2018 - 07/2023)
	WHOLE EFFLUENT TOXICITY (WET)�OUTFALL 001A
	WHOLE EFFLUENT TOXICITY (WET) �RESULTS SUMMARY
	tPCB: QUARTERLY REPORT SUBMISSION SUMMARY�(10/2018 - 06/2023)
	EPA ECHO WEBSITE �FOR COMPLIANCE INFORMATION
	Slide Number 63
	QUESTIONS / COMMENTS
	Slide Number 65
	Slide Number 66
	Agenda
	Back River Wastewater Treatment Plant
	Site Map
	Slide Number 70
	Plant Improvements
	Progress Status
	Collaborative�Approach
	Questions?

